

Information on this form is a guide only. User will be solely responsible for verifying its currency and accuracy with the corresponding BC Cancer treatment protocols located at <a href="https://www.bccancer.bc.ca/terms-of-use">www.bccancer.bc.ca/terms-of-use</a> and according to acceptable standards of care.

PROTOCOL CODE: LUAVPC

Page 1 of 1

DOCTOR	'S ORDERS	Ht	cm	Wt	kg	BSA	m²
REMINDER: Please ensure drug allergies and previous bleomycin are documented on the Allergy & Alert Form							
DATE: Cycle #:							
Date of Previo							
	ment week(s						
	f, Platelets day of tre	atment f within 96 hours <b>ANC</b> g	~~~~		ual ta 1 0 x	. 409/1	
	ter than or equal to		greater tr	an or eq	<u>uai (0</u> 1.0 )	( 10 %L,	
Dose modificat			□ Of	ther Toxi	city:		
Proceed with	treatment based on	blood work from					
PREMEDICA	TIONS: Patient to to	ake own supply. RN/P	harmacist	to confirm	n		
45 Minutes Pr	ior To PACLitaxel:						
dexamethaso	<b>ne 20 mg</b> IV in 50 mL	NS over 15 minutes					
30 Minutes Pr	ior To PACLitaxel:						
diphenhydrAl	VIINE 50 mg IV in NS	50 mL over 15 minutes	and <b>fam</b>	otidine 2	<b>0 mg</b> IV in	NS 100 mL o	over 15 minutes (Y-
site compatible	e)						
AND select <b>ONE</b> of the following:	ondansetron 8 mg PO 30 to 60 minutes prior to CARBOplatin						
	aprepitant 125 mg PO 30 to 60 minutes prior to CARBOplatin, and						
	ondansetron 8 mg PO 30 to 60 minutes prior to CARBOplatin						
	netupitant-palonosetron 300 mg-0.5 mg PO 30 to 60 minutes prior to CARBOplatin						
16 1 199							
If additional antiemetic required:  ☐ OLANZapine ☐ 2.5 mg or ☐ 5 mg or ☐ 10 mg (select one) PO 30 to 60 minutes prior to CARBOplatin							
Other:	ne	mg or 10 mg (select	ct one) PC	30 10 60	minutes pr	IOI IO CARBI	Opiatin
	**Have H	lypersensitivity React	tion Tray	and Prot	ocol Availa	able**	
CHEMOTHE	RAPY:						
<b>PACLitaxel 200 mg/m²</b> x BSA = mg							
☐ Dose Modification: % = mg/m² x BSA = mg							
IV in 250 to 500 mL (use non-DEHP bag) NS over 3 hours (use non-DEHP tubing with 0.2 micron in-line filter)							
CARBOplatin AUC 6 x (GFR + 25) = mg							
Dose Modification: mg							
IV in 100 to	250 mL NS over 30 m						
		RETURN APPO	INTMEN	IT ORD	ERS	•	
Return in three weeks for Doctor and Cycle							
Last Cycle. Return in week(s).							
CBC & Diff, Platelets, Creatinine prior to each cycle							
If clinically indicated:   Bilirubin ALT Alk Phos LDH							
Other tests:							
<ul><li>☐ Consults:</li><li>☐ See general orders sheet for additional requests.</li></ul>							
DOCTOR'S SIGNATURE:						SIGNAT	IIDE.
DOUGH ON O OF OTHER					UC:	VILL	
						00.	